EFFECTS ON ANAEROBIC DIGESTION
OF EMPLOYING
POLYELECTROLYTES AND FERRIC CHLORIDE
AS AIDS TO
CLARIFICATION OF DOMESTIC SEWAGE

by

ROBERT W. WARMAN
B.A.Sc., University of British Columbia, 1970

A THESIS SUBMITTED IN PARTIAL FULFILMENT OF
THE REQUIREMENTS FOR THE DEGREE OF
MASTER OF APPLIED SCIENCE

in the Department
of

Civil Engineering

We accept this thesis as conforming
to the required standard

- THE UNIVERSITY OF BRITISH COLUMBIA
September, 1975



In presenting this thesis in partial fulfilment of the requirements for
an advanced degree at the University of British Columbia, | agree that
the Library shall make it freely available for reference and study.

I further agree that permission for extensive copying of this thesis
for scholarly purposes may be granted by the Head of my Department or
by his fepresentatives. It is understood that copying or publication
of this thesis for financial gain shall not be allowed without my

written pemission,

Department of CIVIL ENGINEERING

The University of British Columbia

2075 Wesbrook Place
Vancouver, Canada
V6T 1WS

Date September 12, 1975




ABSTRACT

The advgnthof<high molecular weight polyelectrolytes has
stimulated research into their use for BOD reduction in primary
and secondary treatment and as sludge dewatering aids in vacuum
filtration and centrifugation. Since many of these products’
have not been approved for use in domestic water supplies
because of their possible toxicity to humans, it was felt that
they may be toxic to the microorganisms in anaerobic digestion,
activated sludge or other biological treatment processes.

This research evaluates effects on the anaerobic digestion
process.

Three continuously mixed laboratory'scale'anaerobic
digesters weré/operated at 32*%1° with a 30 day hydraulic and
solids retention time. Digester number one served as a control
and received sludge obtained by sedimentation of domestic
sewage without tﬁe use of coagulants; number two received sludge
obtained using 14 mg/i of a cationic Hercules Incorporated
polymer, Hercofloc 814.2, as the coagulant; and number three
received sludge obtained using 30 mg/l of ferric chloride as-
the primary coagulant and 1 mg/l of Hercofloc 836.2 és a
coagulant aid. Waste stabilization calculations, based on
influent and'effluent BOD, COD, and VS results and on methane
productidn, failed to indicate any toxicity or physical inability
of anaérobic microorganisms to penetrate the flocs formed as a
result of the addition of coagulants as aids to sewaQé sedi-

mentation. Calculations of waste stabilization from BODS,.BODL,
ii ‘ ' '



COD, and VS results indicated treatment efficiencies of appro-
ximately 81, 70, 62 and 59 percent, respectively, for all three
digesters. . .

Results of. pH, alkalinity, and volatile acids testing of
digester effluents and total_gés production from the digesters
did not indicate unbalanced treatment due to the presence of
coagulants. pH and aikalinity results were, however, consis-
ten£1y higher in the digesters réceiving chemically coagulated
sludge than in the control digester, signifying a greater
buffering capacity against digester upset.
~- The effluent from digeste; number two was observed to settle
more rapidly and leave a clearer supernatant than effluent from
either of the other digesters. Subsequent Buchner funnel
vacuum filtration tests produced values of spécific resistance
for effluents from digesters one and three that were 18 times
greater than the values obtained for the number two effluent.
Although the results were for the mixed digester contents
rather than for the settled portion of the effluent, they
indicate that little or no additional conditioning would be
required.pxiqr“;o”vgcuum filtration dewatering of effluent
from digester number two.

A limited number of jar tests and settling column tests
using'a‘wéak to medium strength domestic sewage, produced BOD5
and COD removal efficiencies of 50 to 70 pércent using 30 mg/l
of FeCl3 in combination with 0.5-1.0 mg/l of anionic Hercofloc |
836.2. Similar efficiencies were achieved using 6-14 mg/l of
either of the: cationic Hercofloé polymers, 812 orv814.2, as

the sole coagulant.

iii



An economic analysis was carried out comparing the total
annual costs of primary and activated sludge treatment methods.
Capital costs were amortized over a twenty—five year period at
10 percent per annum and were added to operation and maintenance
costs to obtain total costs. The results of this analysis
indicated that the maximum economic dosages of Hercofloc 814.2
added continuously to primary plants Qperating at.capacity are
14.9, 10.2, and 6.6 mg/1 for 1, 10, and 100 mgd plants,
respectively. Similarly for ferric chloride and 0.5 mg/l of
Hercofloc 836.2, the corresponding economic dosages of FeCl3- -
are 51, 34, and 21.5 mg/l. These dosages are based on the
assumption that an adequate degree of treatment can be obtained
by chemical precipitation.

Within the limitations of the economic analysis and basea
on jar test results, it'was concludedithat use of Hercofloc
8l4.2 as an aid to primary clarification of’domestic sewage is
not an economically attractive alternative‘to‘providing activated
sludge treatment unlese an adequate degree of treatment can be
achieved at dosages somewhat less than 14 mg/l. On the other
hand, use of ferric chloride and Hercofloc 836.2 was found to be

economically attractive for plants in the 1-10 mgd range.

iv



TABLE OF CONTENTS

" Page
LIST OF TABLES vii
LIST OF FIGURES _ viii
ACKNOWLEDGEMENT ix
CHAPTER I INTRODUCTION 1
1.1 General 1
1.2 History of Chemical Treatment 2
1.3 Theory of Chemical Precipitation 2
1.4 Efficiency of Removal of Organics
by Chemical Precipitation
1.5 Why Use Chemical Precipitation?
1.6 Advantage of Polyelectrolytes. _
in Chemical Treatment 7
1.7 Objectives of the Research 7
CHAPTER II EXPERIMENTAL METHODS 8
2.1 General
2.2 Evaluation of Polyelectrolytes
2.3 Evaluation of Effects on Anaerobic
_Digestion 10
2.4 Significance of Digestion Parameters
Monitored 11
2.5 Selection of Coagulants for Evaluation
of Effects on Anaerobic Digestion 15
2.6 Procedure Used to Obtain Raw Sludge
for: Anaerobic Digesters 16
2.7 Filterability of Digested Sludges 17
CHAPTER III RESULTS - POLYMER EVALUATIONS AND
FILTERABILITY OF DIGESTED SLUDGES 19
3.1 Evaluation of Polyelectrolytes 19
3.2 Problems with Air Mixing of Polymers
. and Sewage in Settling Columns 26
3.3 Filterability of Digested Sludges - 26



CHAPTER IV RESULTS - ANAEROBIC DIGESTION
4.1 General
4.2 Problems During Digester Start-Up

4.3 Results of Long-Term BOD Tests of
: Raw and Digested Sludges

4.4 Stabilization of Organics Calculated
from BOD, COD and Volatile Solids
Results »

4.5 Stabilization of Organics Calculated
from Methane Production

4.6 Conparison of Results Obtained for
Waste Stabilization

4.7 Significance of Other Digestion
- _ Parameters Monitored '

CHAPTER V ECONOMICS OF CHEMICAL TREATMENT

CHAPTER VI SUMMARY, CONCLUSIONS AND RECOMMENDATIONS
FOR FUTURE RESEARCH

6.1 Summary
6.2 Conclusions

6.3 Recommendations for Future Research

BIBLIOGRAPHY
APPENDIX A JAR TEST RESULTS - RAW SEWAGE FLOCCULATION
APPENDIX B DIGESTION PARAMETER TEST RESULTS

' APPENDIX C RESULTS OF LONG-TERM BOD TESTS ON RAW AND
DIGESTED SLUDGES

APPENDIX D SAMPLE CALCULATION OF THE MICROBIAL

STABILIZATION OF VOLATILE SOLIDS, BOD OR
COD IN A DIGESTER '

vi

Page

29
29
29

32

33
37
41
43

47

55
55-
58
60

62
64

68

75

82



Table

I1

III

v

VI

LIST OF TABLES

Page

BODg AND COD REMOVAL EFFICIENCIES ACHIEVED
IN SETTLING COLUMN TESTS 25

VALUES OF SPECIFIC RESISTANCE IN SECZ/G
OBTAINED FROM BUCHNER FUNNEL VACUUM
FILTRATION TESTS ON DIGESTED SLUDGES 27

‘RESULTS OF LONG-TERM, 20°C, BOD TESTS ON

RAW AND DIGESTED SLUDGES 33

EFFICIENCY OF STABILIZATION OF SLUDGE
ORGANICS CALCULATED FROM INFLUENT AND
EFFLUENT BOD, COD AND VS RESULTS 36

ESTIMATES OF EFFICIENCY OF STABILIZATION OF
SLUDGE ORGANICS FROM METHANE PRODUCTION 40

COMPARISON OF THE EFFICIENCY OF STABILIZATION
OF ORGANICS CALCULATED DIRECTLY FROM BOD, COD
AND VS RESULTS AND INDIRECTLY FROM METHANE
PRODUCTION , 42

vii



- Figure

10

11

LIST OF FIGURES

SCHEMATIC OF DIGESTER AND ANCILLARY APPARATUS

JAR TEST SUPERNATANT COD AS A FUNCTION OF
DOSAGE OF CATIONIC ROHM AND HAAS "PRIMAFLOC
C-7" PRECEDED BY 1.0 MG/L OF ANIONIC ALCHEM
"D-179-M"

JAR TEST SUPERNATANT BOD AS A FUNCTION OF
DOSAGE OF HERCULES INCORPORATED'S CATIONIC
POLYELECTROLYTES "HERCOFLOC 812" AND "HERCOFLOC
814.2"

JAR TEST SUPERNATANT COD AND BOD AS FUNCTIONS
OF DOSAGE OF CYANIMID'S CATIONIC POLYELECTROLYTE
"MAGNIFLOC 560C"

JAR TEST SUPERNATANT BOD AS A FUNCTION OF
DOSAGE OF FERRIC CHLORIDE AND HERCULES
INCORPORATED'S ANIONIC POLYELECTROLYTE
"HERCOFLOC 836.2"

' pH OF DIGESTERS

METHANE CONTENT OF DIGESTER GASES

U.S. ENVIRONMENTAL PROTECTION AGENCY SEWAGE
TREATMENT PLANT CONSTRUCTION COST INDEX

U.S. DEPARTMENT OF LABOR - AVERAGE EARNINGS
FOR NONSUPERVISORY WORKERS IN WATER, STEAM
AND SANITARY SYSTEMS

CAPITAL COST, OPERATING AND MAINTENANCE COST,
AND DEBT SERVICE vs. DESIGN CAPACITY FOR PRIMARY
AND ACTIVATED SLUDGE PLANTS ADJUSTED TO :
AUGUST, 1975

ECONOMIC DOSAGES OF A CATIONIC POLYELECTROLYTE
AND OF FERRIC CHLORIDE AND 0.5 MG/L OF ANIONIC
POLYELECTORLYTE FOR PLANTS OPERATING AT DESIGN
CAPACITY

viii

" Page

12

20

22

23

24
44
45

49
50

51

52



ACKNOWLEDGEMENT

The author wishes to thank the following organizations and

individuals for their assistance:

Canada Department of Energy, Mines and
Resources who provided the funding for
this research.

Greater Vancouver Sewerage and Drainage
District and Mr. Vic Terry, former
Superintendent of Operations and
Maintenance, for allowing the author
access to and use of facilities at the
Lions Gate Sewage Treatment Plant.

Dayton & Knight Ltd., Consulting Engineers,
for allowing time to complete the written
portion of this thesis during working

hours and for making secretarial staff
available.

Elizabeth McDonald for her assistance in
the laboratory.

Caroline Holm for typing of the finished
copy of the. thesis; Eleanor Foreman and
Pauline Klassen for typing earlier
drafts.

Al Silver for his skill with drafting
implements.

Dr. R. D. Cameron for his guidance and
constructive criticism throughout.

ix



CHAPTER 1

INTRODUCTION

1.1 General_

The advent of high molecular weight, long-chain polyelec-
trolytes has stimulated research ihto their use in sewage
treatment for removal of orgahic solids in primary and secon-
dary treatment and as sludge dewatering aids in vacuum filtra-
tion and centrifugation. Polymers are also under investigation
as primary coagulants or éoagulant aids for removal of solids
and organic colour from water supplies and in water softening.

Because of possible adverse physiological effects to
humans stemming from the use of polymers in public water
supplies, the U.S. Environmental Protection.Agency approves
some polymers: for this use, but sets limits upon dqsages for
those polymers which are approved.

| The research reported on herein ;tems from a concern about
possible thicity to microbial 1life in anaerobic digesters,
activated sludge and trickling filter plants. 'Coagulation and
settling'tests during studies on sludge dewatering at the
University of Washington’indicated that polyelectrolytes had a
toxic effect on the bacterial life in the supernatant liquor
[1]. |

The scope of this study was limited to determination of
the effects on the anaerobic digestion process of the chemicai
sludge obtained by the coagulatibn and sedimentation of a
domestic sewage employing polyelectrolytes and ferric chloride

as coagulants.



1.2 History of Chemical Treatment

The use of chemicals in sewage treatment is not a new
concept, the advent of polyelectrolytes has merely served to
stimulate interest in their-use.

Chemical precipitation was tried in Paris, France in 1740
and was popular in England between 1857 and 1880, when interest
waned due to the introduction of biological treatmént:[Z].

In the United States, chemical precipitation was popular
for about 35 years prior to 1910. Interest waned between 1910

"~and 1928 and revived around 1929, apparently due to development
of the Laughlin process [2]. The followiﬁg statement by Enslow
[3] in 1935 attests to the popularity of chemical treatment at
that time:

"Today there are 50 or more American plants
completed, under construction, or definitely

planned, in which chemical precipitation alone

or in combination with biological processes is

being, or will be, employed. 1In addition, there

are not less than 14 such plants proposed, 12 to

employ chemical treatment alone and 2 to use it for

assisting biological processes."

By 1959, the construction of sewage treatment plants based

solely on chemical precipitation had declined but chemical

treatment as an aid to other processes was on the increase [2].

1.3 Theory of Chemical Precipitation
Chemical precipitation, or physical-chemical treatment as
the process is also known, is a process by which clarification

of sewage is attained by the addition of chemical substances to

’



promote coagulation and floccﬁlation of suspended colloidal
mafterl In order to understand chemical precipitation, it is
necessary to understand the nature of sewage qolloids.

The size range of colloidal particles is arbitrarily
~defined as one millimicron to one micron. A dispefsion of such.
particles in a liquid is called a "sol".

A dispersion of particles of larger size, called a "sus-
pension", wiil clarify itself by gravity settling in a reason-
able length of time. A dispersion of particles of smaller size,
called a “soluﬁion", is little affected by coagulants.

Colloids are either hydrophobic (little affinity for water)
or hydrophilic (great affinity for water). Generally, inor-
ganic colloids are hydrophobic and organic colloids are hydro-
philic. The organic colloids found in domestic sewage are
mainly hydrophilic.

Colloids of both types also possess an electrical charge.
The c01101ds usually found in wastewaters are characterized by
a zeta potential of -15 to -20 millivolts [4]. The strong
mutual repulsion induced by a high zeta potential conﬁributes
to the stability of poor sedimentation characteristics of a
"soi".

Before colloids caﬁ be removed from the wastewater,_the
"sol" must first be destabilized, followed by flocculation to
generatevlarge particles. Destabilization can be accomplished

by

1. The addition of a strong cationic electrolyte

such as ferric chloride to lower the zeta,pqtential,



permitting the van der Waals attractive forces
to become effective. |

2. The addition of cationic electrolyﬁe in the
presence of sufficient alkali resﬁlting in the
formation of positively charged hydrous oxides.
These insoluble complexes become adsorbed on
the colloids.

3. The addition of sufficien£ cationic polyelec-
trolyte to lower the zeta potential resulting
in the forces of attraction between the polymer
and colloids becoming large enough for bridging
to occur.

4. Mutual coagulation of cationic and ahionic poly-
mers in the system.

5. Agglomeration of negative colloids with an anionic
or nonionic polyelectrolyte.

6. Entrapment of wastewater colloids and other sus-
pended matter by the flocs formed by the above

- processes.

From the preceding discussion it may be inferred tha£
chemical precipitatibn‘of domestic sewage is a well understood
'science. In fact, the coagulation processes are not well
understood, and a "trial-and-error" procedure - ﬁhe jar test -
is still one of the most widely used methods of evaluating
coagulantsiand determining optimum dosages. Thus, in-plant

control of chemical treatment is particularly difficult for



domestic wastewaters, since both the strength and amount of

waste fluctuate throughout the day.

1.4 Efficiency of Removal of Organics
by Chemical Precipitation ‘

The conventional methods of treatment used in recent years
have been termed "primary" and "secondary"_treatment.

" The expression "primary treatment" means removal of sus-
[...]
be the improved dewaterability of the digested sludge when using

Hercofloc 814.2.



CHAPTER VI
SUMMARY, CONCLUSIONS AND RECOMMENDATIONS
FOR FUTURE RESEARCH
6.1 Summary

1. The advent of high molecular weight, long-chain poiy—
electrolytes has stimulated research into their use in sewage
treatment for removal of organic solids in primary and.secondary
treatment and as sludge dewatering aids in vacuum filtration and
centrifugation. | |

2. The research reported on herein stems from a concern
about possible polymer toxicity to microbial life in biological
treatment processes.

3. The scope of this study was limited to a determination
of the effects on the anaerobic digestion process of the chemi~
cal sludge obtained from the coagulation and sedimentation-of a
domestic sewage employing poiyelectrolytes and ferric chloride
as coagulants. |

4. Jar tests were performed to evaluate severél polymers
as primary coagulants or as coagulant aids for clarification of
domestic wastewater.

5. Effects on anaerobic digestion were evaluated using
three laboratory scale model digesters. Digester contents were
mixed continuously and operating temperatures were 32j 1°C.
Digesters were "fed" once per day on a fill and draw basis.

Hydraulic and solids retention times were 30 days.

55



56

6. Digester No. 1 served as a control and received sludge
obtained by sedimentation without the use of coagulants; No. 2
received sludge obtained using 14 mg/l1 of Hercofloc 814.2 as
the coagulant; and No. 3 received sludge obtained using 30'mg/1
of ferric chloride as the primary coagulant and 1 mg/l of Herco-
flox 836.2 as a coagulant aid.

7. A limited number of jar tests and settling column tests
were carried out to determine BOD and COD reductions'with the
aid of coagulants. The results indicate, foi a weak to medium
strength sewage, that BOD and COD removal efficiencies of 50 to
70% can be obtained using 30 mg/1l of FeCl, in combination with
0.5-1.0 mg/l of anionic Hercofloc 836.2. Similar efficiencies
were achieved uéing 6-14 mg/1l of either of the cationic Herco-
floc polymers, 812 or 814.2, as the sole coagulant; |

8. Visual observations of jar tests indicate that certain,
combinations of anionic polymers‘followed by a cationic polymer
were capable of producing tough, rapid-settling flocs. Dosages
of about 1 mg/i and 5 mg/l,-respectively, were required. -

9. The value of specific resistance obtained from a Buchner.
funnel vacuum filtration test of fhe,effluent sludge from
Digester No. 1, the control digester, was 18 times as high as
the value obtained for sludge from No. 2, the digester containing
the cationic polYmer Hercofloc 814.2, clearly indicating that
the polymer retained some value as a sludée dewatering aid
fhroughout digestion. However, the sludge from No. 3, the
digester containing FeCl3 and anionic polymer, did not dewater

more readily than sludge from the control digester.



57

10. Calculations of waste stabilization from BODg, BOD;,
COD and VS results indicate treatment efficiencies of épproxi-
mately 81, 70, 62 and 59 percent, respectively, for all three
digesters. |

11. Waste stabilization calculations, based on influent
and efflﬁent BOD, COD, and VS results and on methane produc-
tion, failed to indicate any toxicity or physical inability of
anaerobic micro~organisms to penetrate the flocs formed as a
‘result of the addition of coagulants and aids to sewage sedi-
mentation.

12. FEstimates of efficiency of waste stabilization based_
on methane production include removal efficiencies for BODL
ranging from 190 to 330% of the BOD added to the digesters.

It was concluded, therefore, that the conventional aefobic'BOb
test is a poor means of measuring the anaerobic biodegradability
of domestic sludge} _ |

13. Measured values of COD removal corresponded closely
to estimated values based on methane production. It was conclu-
ded, therefore, that the COD test is a reasonabkly good method
of determining the oxygen demand stabilized by anaerobic
digestion. o

. 14. Results of pH, alkalinity, and volatile acids testing
of digester effluents and total methane production from the
digesters did not indicate unbalanced treatment due to the
presence of coagulants ét any time. These values-all.fell

within the published limits for normal anaerobic treatment.



58

15. pﬁ and alkalinity results were consistently higher in
the digesters receiving chemically coagulated sludge than in
the control digester, signifying a greater buffering capacity
against digester upset due to changes in the nature of the waste
or in organic loading. |

16. The average total iron content of the sludge added to.
digester No. 3 was 630 mg/l. The maximum value of total iron in
the digesfer was 500 mg/l. There was no impairment of digester
efficiency as a result of this iron concentrétion nor did ferric
chloride act synergistically with the anionic polymer to create
toxicity.

17. Results of an economic analysis show that the maximum
economic dosages of the cationic polymer Hercoflcc 814.2 added
continuously to primary plants operating at capacity are 14.9,
10.2, and 6.6 mg/l for 1, 10 and 100 mgd plants, respectivély.
Similarly, for ferric chloride and a 0.5 mg/l of the anionic
polymer Hercofloc 836.2, the economic dosages of FeCl3 are 51,
34, and 21.5 mg/l, respectively. For aosages greater than these
amounts, the addition of secondary activated slﬁdge treaﬁment

becomes more economical.

6.2 Conclusions

1. Hercules Incorporated's cationic polyelectrolyte,
Hercofloc 814.2, produced BOD5 and COD removal efficiencies of
approximately 60% in jar tests and settling column tests using a
weak to medium strength domestic sewage. The<dosagés required

were 6 to 14 mg/l of polymer.



. 59

2. An economic analysis which compared the total annual
cost of treatment for primary and éecondary activated sludge
plants showed that the difference in cost was equivalent to
dosages of 14.9, 10.2 and 6.6 mg/l of Hercofioc 814.2, for 1,
10, and 100 mgd plants, respectively. Thus it was concluded
that the use of Hercofloc 814.2 as an aid to the primary clari-
fication of domestic sewage is not an economically attractive
alternativé to providing activated sludge treatment unless an
adequate degree of treatment can be achieved at dosages of
somewhat less than 14 mg/l.

3. .The coagulated sludge produced, using 14 mg/1l of
Hercofloc 814.2 added to domestic sewage, neither improved nor
impaired the efficiency of the anaerobic digestion process in a
laboratory digester. On the other hand, following digestion,
this sludge dewatered more readily than non-coagulated sludge
from a control digester. Apparently, little or no additional
conditioning would be required prior to vacuum filtration of
such a digested sludge.

4. Jar tests and settling column tests using 30 mg/l of
ferric chloride as a primary coagulant in combination with 0.5-
1.0 mg/l of anionic Hercofloc 836.2 as a coagulant aid produced
BODg and COD removal efficiencies of approximately 60% for a
weak to medium strength domestic sewage.

5. Comparison of the total annual cost of treatment for
primary and secondary activated sludge plants showed that the
difference in cost was equivalent to dbsages of 51, 34 and 21.5

mg/l of ferric chloride for 1, 10, and 100 mgd plants, respec-



60

tively, assuming a dosage of 0.5 mg/l of Hercofloc 836.2 as

the coagulant aid. Thus it was concluded that the use of ferric
chloride and anionic polymer as aids to the sedimentation of
domestic sewage presented an economically attractive alternative
to secondary treatment for plants in the 1-10 mgd range, pro-
vided that an adequate degree of treatment could be obtained.

6. The coagulated sludge produced, using 30 mg/i bf FeCl3
and 1 mg/l of Hercofloc 836.2 added to domestic sewage, neither
improved nor impaired the efficiency of the anaerobic digestion
process in a laboratory digester. Also there was no significant
difference in the dewaterability of the digested sludge when

compared to the non-coagulated sludge from a control digester.

6.3 Recommendations for Future Research

1. This research has failed to indicate any adverse effects
on anaerobic digestion as a result of using Hercofloc 814.2 as
a primary coagulant or Hercofloc 836.2 as a coagulant aid in
combinatioh with ferric chloride for the clarification of domestic
wastewater. Howevef, the question of polymer toxicity to bio-
logical processes has not been answered.

Before any further reseafch along these lines is begun; more
information must be obtained about the polymers - specifically
their base compounds and the functional groups which account for
their electrolytic properties. Only then can the products of
various manufacturers be grouped according to specific properties

and duplication of_effort be prevented.



61

2. Fu?ther research along the lines of that reported on
herein could include an assessment of the effect of reducing
digester detention times.

3. Favourable results of Buchner funnel vacuum filtration
tests on digested, coagulated sludge suggest research to deter-
mine the feasibility of using cationic polymer for the dual
purpose of increasing solids daptured during sedimentation and
as an aid to dewatering of the sludge obtained} with or without
‘an intermediate biological digestion process. Of particular.
interest would be a comparison of amount of polymer required
when added just prior to the dewatering process versus the
amount reqﬁired for optimum sludge dewatering when added. to the
incoming sewage or at some other stage of treatment. Any in-
crease in treatment efficiency must be weighed agaihst the
increase in coagulant costs.

" 4. Problems with flbtation of the large tenacious flocs
formed when air mixing of cationic polymer and sewage was
attempted suggested further investigation of this as a means of
separation of grit and oréanic solids in sewage treatment.
Whereas separate grit tanks and sedimentation basins are now
used, it may be possible to eliminate the sedimentation basin

and employ one dual-purpose aerated basin.



[1]

[2]

(31

(4]

[5]

[6]

(71

(8]

(9]

(10]

[11]

[12]

62

BIBLIOGRAPHY

Cameron, R.D., Department of Civil Engineering, University
of British Columbia, private communication'

"Sewage Treatment Plant Design", WPCF Manual of Practice
No. 8, Water Pollution Control Federation, Washing-
ton, D.C. (1967)

Enslow, L.H., "Chemical Precipitation Processes"”, Civil
Engineering, Vol. 5, No. 4, p.235 (1935)

Eckenfelder, W.W., "Water Quality Engineering for Prac-
ticing Engineers", Barnes and Noble, Inc., New York,
N.Y. (1970)

Committee on Sewage Disposal, American Public Health .
Association,- "Chemical Treatment of Sewage",
Sewage Works Journal, Vo. 7, No. 6, p.997 (1935)

"Standard Methods for the Examination of Water and Waste-
water", 12th Edition, American Public Health
Association, New York, N.Y. (1960)

Rich, L.G., "Unit Operations of Sanitary Engineering",
John Wiley and Sons, Inc., New York, N.Y. (1961)

Bolton, R.L. and Klein, L., "Sewage Treatment - Basic
Principles and Trends", 2nd Edition, Ann Arbor
Science Publishers, Inc., Ann Arbor, Michigan
(1971)

Metcalf and Eddy, Inc., "Wastewater Engineering: Collec-
tion, Treatment, Disposal", McGraw-Hill, Inc.,
New York, N.Y. (1972)

McCarty, P.L., "Anerobic Waste Treatment Fundamentals,
Part One: Chemistry and Microbiology and Part
Two: Environmental Requirements and Control",
Public Works (September and October, 1964)

Smith, R., "Cost of Conventional and Advanced Treatment
of Wastewater", Journal Water Pollution Control
Federation, Vol. 40, No. 9, p.l546 (September 1968)

"Employment and Earnings and Monthly Report on the Labor
Force", U.S. Department of Labor, Bureau of Labor
Statistics, Vol. 22, No. 1 (July 1975)



APPENDICES

63



APPENDIX A
JAR TEST RESULTS

RAW SEWAGE FLOCCULATION

64



65

APPENDIX A
JAR TEST RESULTS
RAW SEWAGE FLOCCULATION

Test Polyelectrolytes Dosage Range

No. Used* (mg/1) Results
1 1 1-10 No apparent flocculation
2 2 1-5 No apparent flocculation
3 7 0.2-1.0 No apparent flocculation
4 7 1-5 No apparent flocculation
5 3 1-5 Small flocs formed.- Poor
settling
6 7., 0.1-0.5 No apparent flocculation
then 1-5 :
7 3, 1-5 Lacy flocs. Poor set-
then 0.1-0.5 . tling
8 3, 1-5 Good flocs. Rapid set-
then 1-5 tling. 2 mg/l of each
worked best
9 3, 2 Good flocs. Rapid set-
then 1-5 tling. 5 mg/l of #1 worked
. best
10 3, 1-5 All combinations appear
then 2 equally good
11 3, 0.5-2.5 All combinations appear
then 5 equally good
12 3, 1 There is no apparent imp-
then 5-9 rovement at concentrations
of #1 above 5 mg/l
13 3, 1 Medium flocs. Good set-
then 1-5 tling. 2 mg/l of #7
' appeared best
14 5, 1-5 Very small flocs appeared'
then 2 to form. Poor settling




66

Test Polyelectrolytes Dosage Range
No. Used* ‘ T (mg/1) " Results

15

4,

1-5

Large flocs. Good set-

then 1-5 tling. 5 mg/l1 of each
appeared best.
16 4, 1-5 Medium flocs. Fair set-
then 1-5 tling. A considerable
number of fine particles
remained in suspension
17 5, 1-5 Poor flocculation
then 1-5
18 3, -1 Large flocs., Good'set-
then 0.5-2.5 tling. Concentrations of
: 2.0 and 2.5 mg/l of #8
worked best '
19 3, 0.5-2.5 All combinations appear
: then 1.5 equally good
20 3, 1 Small flocs. Poor set-
then 1-5 tling
21 10, 1 Large flocs. Rapid set-
then 1-5 tling. 5 mg/l1 of #8 worked
: best ' :
22 3, 1 Large flocs. Fair set-
then 1-5 tling. 4 and 5 mg/l1 of #8
: appeared slightly better
23 3, 1,1,1,2,2,2 Approximately equal results.
then 3,4,5,3,4,5 2 mg/l of #3 and 5 mg/l of
' #8 appeared to produce. the
strongest, least lacy, floc
24 4, 2 Medium floc. Fair set-
then 1-5 tling. Flocs appeared

"flimsy"




Assigned No.*

1

2

10

Polyelectrolyte

Alchem 603

Alchem 607

Alchem D-179-M

Alchem D-176

Alchem 633-HD

Alchem 636-HD

Rohm & Haas Primafloc C-7
Hercules Corp. Hercofléc 812

Dow Purifloc C—31

' Dow Purifloc A-23

Type

Cationic

Cationic

Anionic

‘Anionic

Anionic

Cationic
Cationic
Slightly
Cationic

Anionic

67

Cationic



APPENDIX B

DIGESTION PARAMETER TEST RESULTS

68



RAW SLUDGE DATA

Total Iron Total Solids Volatile Solids BODg COD
Dates Sludge Number (mg/1) (g/1) (g/1) (g/1) (g/1)

Used of Days Digester No Digester No. Digester No.. Digester No. Digester No.
(1971) Used 1 2 3 1 2 3 1 2 3 1 2 3 1 2 3
Prior to * * * * * *

April 29 - - - - - - 36.5 36.5 36.5 12.0 12.0 12.0 65.0 65.0 65.0
April 29 '
to May 4 6 - - - 22.0 19.4 23.1 19.4 16.9 19.0 5.81 6.77 7.72 33.0 31.0 36.6
May 5
to May 11 7 160 88 643 24.5 23.9 29.0 21.3 20.8 23.9 5.81 8.79 8.68 36.2 39.3 42.2
May 12
to May 24 13 125 150 500 28.2 29.8 29.7 24.0 23.5 25.1 9.00 10.3 10.2 37.3 44.4 49.5
May 25 . '
to June 3 . 10 112 102 675 25.5 25.4 25.6 21.7 22.0 20.9 6.65 10.2 10.0 33.7 40.8 35.1
June 4 .
to June 17 14 105 110 640 30.0 28.9 30.1 26.0 24.8 24.7 6.26 10.7 7.65 45.5 49.9 45.0
June 18 .
to July 4 17 150 112 666 30.7 36.9 41.1 24.7 25.3 25.7 7.84 12.0 10.2 44.2 49.9 48.9

*Estimated from volatile solids

69



DIGESTER EFFLUENT DATA

_Total Iron  Total Solids Volatile Solids . BODg . COD

(mg/1) (g/1) (g/1) (g/1) (g/1)

Date Digester No. Digester No. Digester No. Digester No. ~ Digester
(1971) 1 2 3 1 2 3 1 2 3 1 2 3 1 2
April 12 - - - 29.6 23.6 26.5 15.8 15.2 15.5 2.18 2.05 1.85 - -

“May 30 96 110 386 17.3 21.4 18.0 11.4 12.6 11.4 2.41 2.63 2.36 19.2 21.8

June 7 144 188 394 17.0 20.3 16.6 10.9 11.7 10.6 1.47 2.07 1l.64 18.8 20.4

June 11 138 140 332 17.8 18.6 15.8 10.8 11.2 10.3 1.55 1.77 1.55 17.6 19.7

June 28 140 156 396 16.0 17.2 19.0 10.7 11.1 11.2 1.85*% 2.08* 2.16* 17.3 18.8

July 4 183 220 500 16.7 20.1 17.1 10.3 11.3 10.8 1.45 2.30 1.95 17.1 19.9

*These BOD values are not statistically sound as
dilutions were wused which gave dissolved oxygen
depletions less than 2.0 mg/l

0L



" pH OF DIGESTER EFFLUENT

71

April May June
Day of Digester No. Digester No. Digester No.
Month 1 2 3 1 2 3 1 2 3
1 6.93 6.66 6.88 6.99 7.00 6.93 - - -
2 6.92 6.67 6.92 6.94 6.98 6.95 - - -
3 - - - - - - 6.86 6.99 6.98
4 - - - 6.99 6.99 7.04 6.87 7.00 6.98